
CONSERVATION PLAN FOR 
HASDEO RIVER 

A DISSERTATION 

Submitted in partial fulfillment of the 
requirements for the award of the degree 

of 

MASTER OF TECHNOLOGY 
in 

CONSERVATION OF RIVERS AND LAKES 

By 

SAURABH SONI 

10l ~/`~~..uatl ~C 
Date.-.•• 	A 

oft 	
~ /I T R 

S~ 

ALTERNATE HYDRO ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE - 247 667 (INDIA) 
JUNE, 2010 



CANDIDATE'S DECLARATION 

I hereby certify that the work which is being presented in this dissertation, entitled, 

"CONSERVATION PLAN FOR HASDEO RIVER" in partial fulfillment of the requirements 

for the award of the degree of Masters of Technology in "Conservation of Rivers and Lakes", 

submitted in Alternate Hydro Energy Centre, Indian Institute of Technology, Roorkee is an 
[...]
S3 7.5-8.2 3.5-7.8 5-11 712-1300 D BAD 

S4 7.24-8 5-7.2 1.5-5.8 650-1212 B MEDIUM 

S5 7.5-8.1 4.6-7.6 1.1-6.5 600-1100 B MEDIUM 

S6 7.7-8.3 3-5.1 5.8-13.4 700-1100 D BAD 

In above table the class decided at each location by comparing the pH, DO, BUD and FC 

with water quality criteria given in Table 1.2. , NSFWQI value is referenced from Table 5.15 

and Table 5.16. The above table shows following results about the water quality of Hasdeo river. 

1. The water quality of Hasdeo river is class D at location Si, S2, S3 and S6. It means water 

cannot use for drinking without conventional treatment, disinfection, outdoor bathing and 

propagation of wildlife and fishers. 

2. Water quality index value at location Si, S2, S3 and S6 is Bad. Due the industrial 

effluent and sewage along flow path join Hasdeo river. 

3. Water of Hasdeo river at location S4, S5 is class B. It means water cannot use for 

drinking without conventional treatment and outdoor bathing. 



4. Water quality index value at location S4 and S5 is medium. Due to flow path along this 

region is not densely populated and flow path is long from location S I, S2 and S3 so self 

purification and natural activity take place at this location. 

So the water quality of Hasdeo river is Bad and under class D at location Sl, S2, S3 and 

S4. There is a need of conservation measure at this location so that the quality of water will 

improved at this location if we apply conservation measures steps at this point so the river 

quality will improve at study stretch. 

5.4 SUMMARY 

The water quality index of the Hasdeo River has been calculated under the NSFWQI. The 

calculation of NSFWQI is performed for the period such as monsoon, post monsoon, winter pre 

monsoon, and for year 2002 to 2009. 

The status of water quality of Hasdeo river is analyzed by the selected parameter. Which 

show the variation of water quality of Hasdeo river and present status of Hasdeo river and trend 

of pollution. 



CHAPTER -6 

CONSERVATION MEASURES 

6.1 GENERAL 

Aim of this study has been to arrive at a comprehensive conservation plan for Hasdeo 

river for the sustainable and beneficial development of the river environment. In the following 

section of this chapter, it has been attempted to suggest the aimed "Conservation Plan for Hasdeo 

River" on the basis of the findings of the previous chapters. Measures require in the river 

catchment have been dealt separately. These are following below. 

6.2 SEWAGE TREATMENT 

The water scarcity is fast becoming a predominant phenomenon around the world. The 

answer obviously lies in multi prolonged approach whereby available water resource need to 

utilized judiciously at the same time resorting to recycling, waste water treatment, etc. One of the 

unavoidable causes is .sewage in water. Sewage is the waste water released by residences, 

business houses, offices and industries in a community. The colour of sewage is caused by solids 

which is untreated sewage range from 100-350 mg/I. A measure of the strength of the waste 

water is biochemical oxygen demand or BOD5. 

Present study area across Hasdeo river is from Dengur to Champa. Hasdeo river water is 

mostly affected at upward location due to effluent coming from industries and Dengur, Ahiran 

korba municipal area sewage and at downward due to Champa town sewage explained in 

previous chapters. So that conservation measures has been taken at this locations. Location 

Bhundi (S6) water quality is bad and class D type but it is not include in conservation measures 

area due the MBPL effluent discharge which is under permissible limit given in CPCB 

standards shown in Table 1.4. The population under Dengur, Ahiran, Korba and Champa area is 

18,534, 15000, 3,67,006 and 37,949 (2001 census). 

These area do not have adequate and well designed sewerage and sewage treatment 

system. There is a wide gap between existing facilities and present demand not to say about 

future loads. Whole of the sewage generated in the portion of this area which falls in the 

catchment had been discharged into the river from the time immemorial. 



6.2.1 Source and Quantity of Sewage 

Source of sewage in all case shall be generated from all houses constructed, from the 

commercial/market complex, guest houses, canteen, office complex, schools, etc. Total sewage 

generated from the catchment has been being discharged without any treatment which used to 

end up into the river. Sewage generated in the urban portion was used to be discharged into the 

river through big nullahs and numerous drains unabated. Sewage generated from the rural area of 

the catchment has been mixes with river through drains. 

Assuming a standard rate of water usage of 135 1pcd and waste generation rate as 80 

percent of the water used as per given criteria by CPCB given in Table 1.5. Present total sewage 

generation of Dengur, Ahiran, Korba and Champa area estimated according to the population. 

Growth rate of area Dengur, Ahiran and korba for 1991 and 2001 census is 22.75 and 25.50 

percent per 10 year bacause these three area come under same district(Source: 

http://censusindia.gov.in). Percentage increase in growth rate is 10% used for calculation of 

population in year 2010 and 2020. 

Champa growth rate in census 1991 and 2001 is 14.67 and 18.55 percent per 10 year. 

Percentage increase in growth rate is 20% used for calculation of population in year 2010 and 

2020 (Source: http://censusindia.gov.in). Formula used for calculation of population and sewage 

generation is given below [7]. For estimation of sewage generation of Dengur, Ahiran, korba and 

champa area shown in Table 6.1- 6.4 

a) Population after n year = before n year population (l+Percentage growth rate per 

year/100)" 

n = Number of year 

b) Sewage generation = (Population x 135 1pcd x 0.80)/106  MLD 

101 



Table 6.1: Estimated Sewage Generation of Dengur Area 

S. 

No. 

Year Population Sewage Generated 

1. 1991 11661 1.3 MLD 

2. 2001 15,000 1.6 MLD 

3. 2010 19,790 2.14MLD 

4. 2020 26,829 3 MLD 

5. 2030 37,448 4 MLD 

Table 6.2: Estimated Sewage Generation of Ahiran Area 

S. 

No. 

Year Population Sewage Generated 

1, 1991 14,408 1.6 MLD 

2.  2001 18,534 2 MLD 

3.  2010 24,452 2.6 MLD 

4.  2020 33,153 3.58 MLD 

5.  2030 46,279 5 MLD 

102 



Table 6.3: Estimated Sewage Generation of Korba City 

S. 

No. 

Year Population Sewage Generated 

1.  1991 2,85,310 30 MLD 

2.  2001 3,67,006 40 MLD 

3.  2010 4,84,202 52 MLD 

4.  2020 6,56,435 72 MLD 

5.  2030 9,16,349 100 MLD 

Table 6.4 : Estimated Sewage. Generation of. Champa City 

S. 

No. 

Year Population Sewage Generated 

1.  1991 32,053 3.5 MLD 

2.  2001 37,949 4.0 MLD 

3.  2010 47,294 5MLD 

4.  2020 61,551 6.65 MLD 

5 2030 84,380 9MLD 

103 



6.2.2 Characteristics of Sewage 

The characteristics of municipal waste water vary from place to place and depend on 

various condition like economic status and food habits of the community, water supply and 

weather condition of locality. Suspended solids and biological oxygen demand are the usual 

parameters in domestic waste water. In absence of actual information sewage characteristics, The 

following sewage characteristics may be assumed [8]: 

pH 	: 6-9.5 

BOD 250 mg/I 

COD 	: 400 mg/I 

TSS 	: 250 mg/I 

Oil & Grease 	: 15 mg/l 

6.2.3 Sewage Treatment Proposed before Final Disposal 

Projected population of 2030 seems more realistic to develop sewage treatment facility 

for the population in the urban portion of the catchment. In 2030 at Dengur, Ahiran, Korba and 

Champa area sewage ..shall be required to be treated to check it from going to the river. 

Therefore, one 4 MLD, one 5 MLD two STP of 50 MLD each starting and one 9MLD STP for 

Dengur, Ahiran, Korba and champa area. 

Taking into the consideration the assumed characteristics and the anticipated flow of 

sewage, typical low cost biological system shall be considered. The treatment system 

recommended include two alternatives which are shown in Figure 6.1 and 6.2: 

Treatment Alternative I — Activated Sludge Process 

The activated-sludge process is an aerobic, continuous-flow system containing a mass of 

activated micro-organisms that are capable of stabilizing organic matter. The process consists of 

delivering clarified waste-water, after primary settling, into an aeration basin where it is mixed 

with an active mass of microorganisms, mainly bacteria and protozoa, which aerobically degrade 

organic matter into carbon dioxide, water, new cells, and other end products. The bacteria 

involved in activated sludge systems are primarily Gram-negative species, including carbon 

104 



oxidizers, nitrogen oxidizers, floc formers and non-floc formers, and aerobes and facultative 

anaerobes. The protozoa, for their part, include flagellates, amoebas and ciliates. An aerobic 

environment is maintained in the basin by means of diffused or mechanical aeration, which also 

serves to keep the contents of the reactor (or mixed liquor) completely mixed. After a specific 

retention time, the mixed liquor passes into the secondary clarifier, where the sludge is allowed 

to settle and a clarified effluent is produced for discharge. The process recycles a portion of the 

settled sludge back to the aeration basin to maintain the required activated sludge concentration 

(see Figure 6.1). The process also intentionally wastes a portion of the settled sludge to maintain 

the required solids retention time (SRT) for effective organic removal. 

Waste 	CL2  or 
Sceewngs 	Giit 	Sludge 	 sludge 	NaOC1 

Fig 6.1: Activated Sludge Process 

Advantage:- 

1. The treated effluent quality is very good. 

2. Methane gas be recovered having energy value can be utilized as fuel. 

3. It is very flexible and can be adopted to almost any type of biological waste treatment 

problem. 

Disadvantage:- 

1. The major problems encountered in the operation of an ASP are sludge bulking rising 

sludge and Naeardia foam 

105 



Treatment Alternative II — Upward flow anaerobic sludge blanket (UASB) + Final 

Polishing Unit 

UASB, Technology, normally referred to as UASB (see Figure 6.2) reactor is a form of 

anaerobic digester that is used in treatment of anaerobic digester that is used in treatment of 

waste water it is an anaerobic treatment system where in the organic matter digested, absorbed 

and metabolized into bacterial cell mass and biogas. Anaerobic digestion is the degradation of 

organic material without aid oxygen. The UASB process is a combination of physical and 

biological process. The main feature of physical process. The main feature of physical process is 

a separation of solids and gases form liquid and that biological process is degradation of 

decomposable organic material under anaerobic condition. The biogas produced is collected in a 

gas collector (gas holder) from where it is withdrawn, the remaining water sludge. Mixture enters 

a settling compartment where the sludge can settle and flow back into the digestion 

compartment, after settling, the water is collected in effluent gutters and discharged out of the 

reactor to the final polishing unit (FPU) to meet discharged standards. 

The domestic waste water treated in UASB reactor is suitable for discharged in river 

water or for irrigation after polishing in a high rate pond. The biogas generated can be utilized 

for generating electricity. Sludge cakes after de-watering and drying on sludge dry bed is suitable 

for use ad manure. 

Advantage:- 

1. The cost UASB plant is significantly, lower than that of aerobic plant. 

2. This has a negligible number of electrical and mechanical components, thus requiring 

low degree of maintenance and and saves operational and maintenance cost. 

3. This also eliminates possibilities of problem that may arise in case of brake down of 

highly maintained intensive process. 

4. The energy requirement in the YASB reactor is very low. 

5. UASB system generates energy in the form of biogas which can be used for the 

production of electricity and which can make UASB plant self sustaining for 

requirements. 

6. This system reduces the space requirement, which is big advantage for developing cities. 

QIL 



7. The production of excess sludge in a UASB reactor is very low. This reduces the load on 

sludge treatment system however the sludge from UASB plant is very stabilized and can 

be used as manure. 

8. Final polishing pond can be used for culture, which can source of revenue. 

Disadvantage:- 

I. The capital cost of the UASB system will be higher if post- treatment is required for 

meeting discharged standards. 

2. The corrosive of anaerobic system is a major negative point and makes it important to 

choose the right construction materials. 

3. The SS concentration in the feed to the reactor should not exceed 500 mg/1. 

t39 waIt 	$ U er 
bun *ft 

Effluent Water 

Fig. 6.2: Upward flow Anaerobic Sludge Blanket (UASB) 

107 



Presently, effluent is discharged into the river. This practice should be stopped with 

immediate effect. This must be ensured that treated effluent must comply the existing standards 

for the discharge into a stream or water body and must be discharged into the river. This will act 

as a replenishment of river with good water which will cause gradual dilution of pollution load 

inside the river. 

6.2.4 Expected Sewage Quality after Treatment 

The proposed alternative is based on already proven technologies and use in number of 

places. The plants as proposed and run according to design parameters shall conform to the 

pollution control board norms. The treated effluent characteristics shall be as follows [8]: 

pH 	: 	 6-7.5  

BOD 	 30 mg/I 

COD 	 250 mg/I 

TSS 	 100 mg/I 

	

Oil & Grease : 	 5 mg/I 

6.2.5 Cost of Treatment Alternatives 

The approximate cost for each alternative proposed have been worked out and shown in 

Table 6.5-6.6. The cost figure and other details given will be useful to decide upon the treatment 

facility. The given cots figures has been referenced from dissertation of Sanjeev Kumar, 2008 

[9]. The costs shown do not include either the initial or final pumping, if required due to 

difference in ground levels. The construction does not include the cost of land required for the 

plant. The cost figures and other detail given will be useful to decide upon the treatment system. 

108 



Table 6.5: Cost Estimation of Treatment Alternative I 

S.No. Description Units Activated Slud a Process 
Dengur Ahiran Korba Champa 

1 Design Flow MLD 4 5 2x50 9 
Rs. in 

2.  Unit Cost of Construction lacs./MLD 48 48 48 48 

of STP 
Unit Cost of Annual 0 & Rs. in 

3.  M Lacs./MLD 7.48 7.48 7.48 7.48 

of STP 
Cost of Construction of 

4.  STP Rs. in lacs. 192 240 4800 432 
Total Cost of Annual 0 & 

5.  M Rs. in lacs. 29.92 37.4 748 67.32 

STP 

Unit Annual Revenue Rs. in 
6.  Generation of STP lacs./MLD 1.69 1.69 1.69 1.69 

Annual Revenue Rs. in 
7.  Generation of STP Lacs./MLD. 6.76 37.4 169 15.21 

• Capitalized Cost of 0 & M 
8: For 20 year 	10 % int. Rs. in Lacs. 254.73 318.42 6368.5 573.16 

9. LCC for 20 year Rs. in Lacs. -446.73 558.42 11168.5 1005.16 

1t 



Table 6.6: Cost Estimation of Treatment Alternative II 

S.No. Description Units UASB 

Dengur Ahiran Korba Champa 

I Design Flow MLD 4 5 2x50 9 
Unit Cost of Rs. in 

2.  Construction Lakh/MLD 44 44 44 44 

of STP 
Unit Cost of Annual 0 & Rs. in 

3.  M Lakh/MLD 5.47 5.47 5.47 5.47 

of STP 
Cost of Construction of 

4.  STP Rs. in Lakhs 176 220 4400 396 
Total Cost of Annual 0 

5.  & M Rs. in Lakhs 21.88 27.35 547 49.23 

STP 
Unit Annual Revenue Rs. in 

6.. Generation of STP Lakhs/MLD 1.69 1.69 1.69 1.69 
Annual Revenue Rs. in 

7.  Generation of STP Lakhs/MLD 6.76 8.45 169 15.21 
-Capitalized Cost of 0 & 
M 

8.  For 20 year 	10 % int Rs. in lacs. 186.29 232.85 4657.16 419.14 